d—Y—=H4 R

ergotron

Interactive TV Arm: 45-296-026: OM1100549

BEEIFAEpRRYRTRICBEIDLEN GV ET, BREZTIHIC. IXNTOMBZNEARRICBLICR)FISNTVWASZ %2R
BLTLKEZY, FAERETHERANTALA—AN DHELCEH<BENHY), BELELABICL>AYERENABThERYEEA,
HpHEECBHETERHE, BENEERVEE, 2VEANOLECEEE MEVEER, HABLIRVAL-XICEHLS
CRELTKEEZV, BEVORBPHARLCL>TR, BEWVIRB2EYI2ERTARAAERZFAERSBVCEEH ET, FRA
CHERZEBMLEY), BRERWALLCETERERNED 2581, RENORELREEZERIZLHICHABFIRZRYIEL
TLEEW,

CAUTION! CAUTION!
MAXIMUM WEIGHT CAPACITY MAXIMUM SCREEN SIZE

55“

B

HA

BHOI—H%— 142 AN=) 4 Ri&., www.ergotron.com TIHERWVWEETET,
English, Espafiol, Frangais, Deutsch, Nederlands, Italiano, Svenska, B ZA<5g, Xi&

www.ergotron.com | USA: 1-800-888-8458 | Europe: +31 (0)33-4545600 | China: 400-120-3051 | Japan: japansupport@ergotron.com

888-45-221-W-04 rev. M « 09/19



P-J ©

CONTENTS
Part Quantity Description

1 1 Wall Plate

2 1 Arm/Wall Plate Hardware

3 2 Wall Plate Covers

4 1 Rear Arm Cover

5 1 CFT Arm

6 1 200x200 VESA Monitor Plate
7 4 Spider Adapters

Screws/Hardware For Flat Panel 697-613-00 Wall Kit ST8x2 697-641-00
Part  Quantity Description Part  Quantity  Description
% M-A 4 Philips screws M4 x 15mm W-A ) Lag Bolt
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm Q\\ e ’ found Washers
% M-D 4 Philips screws M5 x 30mm ““@}@ W-C 2 Wall Anchor
M-E 4 Philips screws M6 x 15mm Specialty Hardware kit 697-640-00
% M-F 4 Philips screws M6 x 30mm Part  Quantity Description
<@ M-G 4 Philips screws M8 x 15mm % P-A ! Philips Screw
% M-H 4 Philips screws M8 x 30mm QO PB 4 Round Head Screws
M-l 4 Round spacers M6-M8 x 5Smm &
(@ M-J 4 Round spacers M6-M8 x 10mm - ’ ] e
@ Cable Wrap Kit 697-701
MK 4 Round washers WM4-M3 Part Quantity Description
M-L 4 Round washers M6-M8 ‘ oD 1 CableWirap
BOP 699-633
Part Quantity Description 8mm Socket Kit 697-743
P-L 2 ZipTies

20of 17

Part Quantity Description
m P-Q 1 8mm Socket (1/4" Drive)

888-45-221-W-04 rev. M « 09/19



CAUTION! CAUTION!
TOOLS NEEDED MAXIMUM WEIGHT CAPACITY MAXIMUM SCREEN SIZE

Tools Needed

13mm and 8mm /M

7/32" @/// 3/8"
' | b H
o '”" W )
o3| [(23/4Y) e & 1 (23/4%)
SR 70mm 133 70mm
- 13
\ i r,

888-45-221-W-04 rev. M « 09/19 30of 17



1 I

1. BRI RO S 2 TR L E T,
« IA—=NeI VT Iy MEAY Yy FRay /) — M) M 201U e ) 8 A, AR % 22EED Z Ot oSt I 1 200
TLZR W,
o T—LOWES( LT A BRI EYD RN ERHERL T E (T EIEII, X 7y a v 2SR TLEZV),
o T= L0 KAERECHEICHI XIS 7 =7t ilia b 5 2 EERERL TR W,
o TRJENEEIH D17 a vz X Gis AR OEEZBRL TLEZ W0, TLEZBENSMIET L EAIENEDL A EITTEEL
TS,
o KRB O BN O KHIPICOWTIE, TAR—RE S 27y a v 2B TUE RV,
« TLVEDHREMEICAY Y R ROWEGE LT 20 IR EDRIAKFEAY y R AT HZENTEET (T LD KFERY Yy
Fie7y avz2RUTUEZY),
2. TLVEDR R EAIERL £,
ISR & HRRED T L E DR M E 2 IR L £ 9, 7L Bl BEICIN E 7213 8E S 5 | E 354 2 LT LT ICBE 2 531
FEAICEI 80 ZEICTEE LT &, ZOTFEIZASLG, o Al ##ipH 2 BT 2 70 1c o (T i v 7y a v 25

LT E0),
BN 1

HHARE A2y REz 32y 7)) — b D) P2 HERL . TL
xR AETHMEICIN R TEL LT A=<V b
7727y MO ET,

TV L—= RO ET, TV 7L — DT — Loy
Y79y bRBEOID I TE(R Yy REiZay ) —
MIZEHEBEEIZIE. TV ARC 54 v 7% JLA EREZIHL
1RO TLEDHRLBHI) FT,
TLEZHLETAEICKIET 2 Ay FEIZay ) =t
NOWD I EZHER L 726 v F o TRV 7L
—FOZOOIMYHFROMEMTES, TV TV -2l == e
SHDALET, R
DEEIRFEAY Y PR AT 5

. LOTEET,

IET —

3. BEQHUD RHIFLIEZBIRL £ 7,

RUEE

7 BB S I LRI
] |

70N
19.99" D | n

(508mm) Og
(-]

16.55"
(420mm)

[ 7
| L N g

I
JU . . [ ]

10 (87mm)
(254mm)
12.65"
(321mm)
16.94"
(430mm)

4
\

-4

"[;

3 [ » TR AR — 2 i
AN — AL " S mm 33.76” (858 mm) + FLEDH®
AT 1) AR — 2 B
BEDSORRE | \ / 20” (508 mm) + FLE

DEE*

. :

e 18.19” (462 mm) + It}

FLEDFE AR=AEFO I FT AT LEDRDICH A EHELTLET,

4 of 17 888-45-221-W-04 rev. M « 09/19



KEZ Gy F~DHD 1T

2a

7/32 x 2.75"
55mm x 70mm

888-45-221-W-04 rev. M « 09/19

50f 17



BEADOID 317

2a
</

o

3/8 x2.75"

9.5-10mm x 70mm

6 of 17 888-45-221-W-04 rev. M « 09/19



4. b :
2 P-M

_J P-F
65mm Washer
(= R
(
)
P-l
16mm Bearing é
(<] P-H >
Spring Disc
<=

P-G
25mm Washer

=/ & |

A& P-HO S &, ML T 2 [Hve
TWRNEDHN T,

888-45-221-W-04 rev. M « 09/19 7 of 17



5
A

100 x 200
200 x 200

200 x 300
200 x 400

C

300 x 300
300 x 400

400 x 400

600 x 400

D

300 x 200

400 x 200

8 of 17

S e e

«200mm (7-7/8")

(t )
o o h
A =
N
° °113 |8
3 |3
CHES
L9
a2
NN
o |
o o A N
N\"/,
o o
o a 4

200mm (7-7/8")

[F) == e sosmmemn o=
) ==« smromme = -

O 30 OO0 N g
O30 JOCONME il B

600mm (23-5/8")

(u¥/€-G 1) WWOOot

400mm (15-3/4")

_300mm (11-13/16")

< 400mm (15-3/4")

<« 300mm (11-13/16")

s mene s )

(u¥/€-G1) WWOOY

(u¥/€-G1) WWOOY

(,8/L£-L) WwWO0T

888-45-221-W-04 rev. M « 09/19



200mm (7-7/8"

(,8/L-) Ww0Z

100 x 200 L
200 x 200 e

BEH 779 IR 2D AT 2813, F TR 2 ZE TR DRI Z2ER L. 77y b3 L 7z
RIDAIZHNL TS,

—
—
—
—
—
f—
—
—
—
—
—
—
—
—
| —

888-45-221-W-04 rev. M « 09/19 9of 17



//\‘ -
e // Er o
— 1 —~ ~
// - // . R
200300 S o 300 x 200
200*400 300 x 300 i -
X 300 x 400 400 x 200 |
: -
g 400 x 400 ! P g
" e
600 x 400 " |~

600mm

“wwooz

wwooy

400mm

AN~

~

y

X8

888-45-221-W-04 rev. M « 09/19

10 of 17



B/C/D

BEH 779 ISRV Z D AT 2813, F TR 2 ZE TR DRI Z2MER L. 77y b33 L 7z
RIDATZERL TS,

——
—
—
=
S—
f—
—
e
—
—
—
—
—
—
—

888-45-221-W-04 rev. M « 09/19 11 of 17



[
I

i
N

Y 4
7 7 =7V HEICEI £ e FRTORETRIARL £ 9,
/N TR 7 =7 VORE R 1 BT AR Z 2T VD =7 VIR F I > TS0, ZdR
RNEbRR e BRRORGPERZHCENDH) £,

L

12 of 17 888-45-221-W-04 rev. M « 09/19




8 HfirTy7

EZVAEHRERYYNTRICHRIDILEN B ET., HEE

/= = AL

T80,

I TOMSEN AERICBEEICEY

HohTLWA L EZRAL T LSV, ARBRTBHERANTALA—ZAN BRI BEN BV, BEL LA
BEICUL2AWEREhBRIThERY EEA, RRABRCHEIERZHS, BENECEEVES. $HVREE

MOMEBICEEE WSS, HBEEICH

WAL—RIZB<K XS ICHABLTLKEEL, BEVORRBPHARI

FO2TR, BUAB2ZYTRETAEAAERTNERSBEVIEEHYET, FARRICHB[EEML LY,
BBEEZRALLCETREEENED 2 LHER,. TN OBRESBREEZRAIZ-HICHBFIEZRE)EL

T<EELV,

@ Lift - Up and down

J Elevacion (arriba y abajo)
Ajustement en hauteur : bas et haut
Hohenverstellung - rauf und runter
Verstel in hoogte - Omhoog en omlaag
Sollevamento - Su e Giul
Lyft - upp och ned
U7 MNET)
HE(LET)
£0| (RIOIHZ)

Tilt - Forward and Backward
Inclinacion (adelante y atras)
Inclinaison : Avant et arriére
Neigung - vor und zuriick

Kantel - Naar voren en naar achteren
Inclinazione - Avanti ed Indietro
Vinkla - framat och bakat

FIN (Fi8)
R (FfE )
7187]-iFIE

888-45-221-W-04 rev. M « 09/19

13 of 17



@l Lift - Up and down

Elevacion (arriba y abajo)

Ajustement en hauteur : bas et haut
Hohenverstellung - rauf und runter
Verstel in hoogte - Omhoog en omlaag
Sollevamento - Su e Giu
Lyft - upp och ned
U7 MET)
HE(LET)
£0| (RI/OIHZ)

)7 MR DHE R 1/4" Drive
+ BRERSETE 254 $-EARBOMES FIFCh FoT
(BHAICIE Y 7 MR 2 SO 20805 D F T, P-Q
V)7 bR DR
— BRERIRTE 256 - ARROMEE FIFCh FoT oy @
(BBAICIE Y 7 MR 2SO 203505 D F T,

14 of 17 888-45-221-W-04 rev. M « 09/19



BN DIEK
+ ARBG A E T E 2501013 ER 2 F0 50

BN ET,
BERE S DT

— ARG AN AL =R E D R AIIE B2 550 5
DEDBHY T,

888-45-221-W-04 rev. M « 09/19 15 of 17



EEE I DYER
ARBLU DA BICEN & T8 285561203 BN 2 E O D04
BhHDET,

JEEH ) DRI
— E ARBURASFEA AL =R B B3 B 2 350 %
DEBHYET,

CAUTION! The bottom nut will turn during adjustment of the top nut;
DO NOT apply any tool to the bottom nut. Serious damage to the Arm
may occur if these instructions are not followed.

PRECAUCION La tuerca inferior gira mientras se ajusta la tuerca supe-
rior; NO aplique ninguna herramienta a la tuerca inferior. Si no sigue
estas instrucciones, el brazo puede sufrir dafios graves.

ATTENTION ! Lécrou du bas tournera pendant I'ajustement de celui
du haut; n'utiliser AUCUN outil sur I'écrou du bas. Le bar pourrait étre
sérieusement endommagé dans le cas oui ces instructions ne seraient
pas suivies.

VORSICHT! Beim Drehen der oberen Mutter dreht sich auch die
untere Mutter. Fixieren Sie die untere Mutter AUF KEINEN FALL. Bei
Nichteinhaltung dieser Anweisung kann es zu erheblichen Schaden
am Arm kommen.

VOORZICHTIG! Tijdens het aanpassen van de bovenste moer draait de
onderste moer mee. GEBRUIK GEEN GEREEDSCHAP op de onderste
moer. Er kan ernstige schade aan de arm optreden als deze instructies
niet opgevolgd worden.

ATTENZIONE Il dado inferiore gira durante la regolazione del dado
superiore; NON applicare nessun attrezzo al dado inferiore. Se non si
seguono queste istruzioni, si possono causare danni gravi al braccio.

VARNING: Den undre muttern kommer att rotera under justering av
den 6vre muttern - anvand INTE nagot verktyg pa den undre muttern.
Det kan uppsta allvarliga skador pa armen om dessa instruktioner
inte atfoljs.

EE LBy NERETIRICTHOT Y MEEELET,
THOFY Mo, ITEREE-OFERALEVTLEED, C
gﬁzz’&ﬂﬁ?b &, T-LCEABEGEEADTRMN S

M| BREGRSNERESFARY  BOERBESLE
REAIE, TETRETTESHIETERR.

16 of 17 888-45-221-W-04 rev. M « 09/19



Tilt - Forward and Backward

@ Inclinacion (adelante y atras)
Inclinaison : Avant et arriére
Neigung - vor und zuriick
Kantel - Naar voren en naar achteren
Inclinazione - Avanti ed Indietro
Vinkla - framat och bakat
FIN (A1)
R (A3 )
71871- %52

0 mmmno
-.------

Y

220"508mm

r‘—

argotron

REFE% B < £ & L\ www.ergotron.com/warranty
H—E A& ZELEE L www.ergotron.com

www.ergotron.com | USA: 1-800-888-8458 | Europe: +31 (0)33-45 45600 | China: 400-120-3051 | Japan: japansupport@ergotron.com

© 2011 Ergotron, Inc. All rights reserved.

Ergotron, Inc. (XBELOEA I KO A OO TIEMNOZRARFRERUT 2L 556D 28 N2 LETH, fE LORY L GSENOEZ SR 2BICRET L2028
). EFFZOBEHIEORME S X O OBERBLIE L B L 2R OBEIC XL D Lo XS e E ORI, Rk E T EHENREC Wz oRTEMbhinb o LET,
Ergotron, Inc. (%, ®EEFHB IO EIFTRAO F¥ 2 AL MZOWTa2—HF—1xtd 5 PR LICEET MR 28R LES, ForofER, Flodiifisn T2 SHEUN0 S
L2 FFa A FBAAFAHENE 9 MOV TIE, Ergotron * TRIWEDHTL 72 &V, Ergotron, Inc., 1181 Trapp Road, Eagan, Minnesota, 55121, USA Patents Pending and Patented
U.S. & Foreign (2 X2 HATOFMIC L DKM LIZ, ZOHBIOWNR 2OV TH, Bl FHRREIRA~ORE, ETET. #E, o — &7, F32oloReFEIC
Y DAL UEJ, Ergotroni, Ergotron, Inc. DXEXMHIE T,

1~

888-45-221-W-04 rev. M « 09/19 17 of 17



